
Test Report. ASH19-072455-01 Date: 30 Dec 2019 .

STADSING A/S.Client Name:.

OESTRE FAELLEDVEJ 13 DK-9400 NOERRESUNDBY DENMAR

.

Client Address: .

Sample Name: . GREEN-TEX ANTIBAC TOWEL .

Manufacturer: . SHIJIAZHUANG BUNUO TRADING CO.,LTD. .

Sample Batch No.: . /.

Production Date: . /.

-----------------------------------------------------------------------------------------------------------------------------------------------

Above information and sample(s) was/were submitted and certified by the client, SGS quoted the information with 

no responsibility as to the accuracy, adequacy and/or completeness.

Date of Sample Received : . 23 Dec 2019.

Testing Period : . 23 Dec 2019 - 30 Dec 2019 .

Test Requested : . Selected test(s) as requested by client. .

Please refer to next page(s). .

Please refer to next page(s). .

Test Method : .

Test Result(s) : .

.

Unless otherwise stated the results shown in this test report refer only to the items tested, and for clients internal 

use only, not to the society has the proof function. This document cannot be used for publicity, without prior written 

approval of the SGS.

.
SGS Authorized Signature . . .

Report Verifying

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .
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Test Report. ASH19-072455-01 Date: 30 Dec 2019 .

Sample Description : .

Specimen No.. SGS Sample ID. Description.

1. ASH19-072455.001 sample in bag.

Test Result(s) : .

Test Requested : . Antimicrobial activity test .

Test Method : . AATCC 100-2012 Antibacterial Finishes on Textile Material: Assessment of .

ASH19-072455-01.001

Escherichia coli

ATCC8739.

Staphylococcus aureus

ATCC 6538.

Concentration of bacteria(CFU/mL) . 1.3x10^5. 1.2x10^5.

Sample -at “0H” contact time 

(CFU/sample) .

<100. <100.

Control sample- at “0H” contact time 

(CFU/sample) .

1.2x10^5. 1.2x10^5.

Sample -at “24H” contact time 

(CFU/sample) .

<100. <100.

Control sample- at “24H” contact time 

(CFU/sample) .

7.9x10^7. 2.8x10^6.

Reduction(%). >99.9. >99.9.

Test organism.

Notes :.

Test sample was 3 swatches of 4.8 cm diameter circular ,1 mL inoculum per trial.

The sample had been sterilized in the autoclave before the testing.

The control sample was 100% cotton, provided by SGS laboratory. .

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .
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Test Report. ASH19-072455-01 Date: 30 Dec 2019 .

Sample photo: .

ASH19-072455.001 .

SGS authenticate the photo on original report only .

*** End ***.

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. .
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